water .
NEW ZEALAND __./

The New Zealand Water & Wastes Association Wai

Draft Paper for Water Industry Consultation

5 July 2017

Proposed

New Zealand Operator Certification Scheme




Water New Zealand — Draft for Consultation 5 July 2017

Table of Contents

TaN Ao Yo [0 T o] 1o ] o TP 4
[ed oY o1 L=t n eI B L=y 1T o VA Ao ] o IR 5

1
2
3 Approach Taken
4
5

Classification Of TreatMent PIANTS ......coiiiiiiiie et et e et e e s saee e e nbeeas
Level of Certification REQUITEM .........uiiiii it e e e e e e e e s e st e e e e e s e s atbaaeeeeeeesennbenees 10
5.1  Water Treatment and Associated Reticulation SYSIEMS ..........cooieieiiiiieiiiiie e 10
5.2  Wastewater Treatment and Associated Reticulation SYStemMS............vveviieiiiiiiiiiie e 11
[...]
http://www.legislation.govt.nz/act/public/2006/0074/latest/DLM397072.html?search=ts_act%40bill%40regulation%40deemedreg_plumbers%2c+gasfitters_resel_25_h&p=1
http://www.pgdb.co.nz/~downloads/2016.10.27%20-%20New%20plumbing%20registration%20and%20licensing%20notice.pdf
http://www.pgdb.co.nz/~downloads/2016.10.27%20-%20New%20plumbing%20registration%20and%20licensing%20notice.pdf
http://www.wioa.org.au/certification/australia/index.htm
http://www.waterboards.ca.gov/drinking_water/certlic/occupations/documents/opcert/OperatorCertificationRegulations.pdf
http://www.waterboards.ca.gov/drinking_water/certlic/occupations/documents/opcert/OperatorCertificationRegulations.pdf
http://www.waterboards.ca.gov/drinking_water/certlic/occupations/documents/opcert/MQsforexamcert.pdf
https://www.waternz.org.nz/Attachment?Action=Download&Attachment_id=2071

Water New Zealand — Draft for Consultation 5 July 2017

11 Appendix A —Water Industry Stakeholder Overview

There are a number of key stakeholders who interact with operations staff in the water industry. These are
defined below. The interactions between these stakeholders is shown schematically in Figure 5. This illustrates

the complex nature of the water industry in New Zealand.

Employers are those who employ water operators and are largely Regional, City or District Councils, Council

Controlled Organisations, or Civil Contracting firms offering water operations services contracts.

Connexis is New Zealand's infrastructure Industry Training Organisation (ITO), offering national qualifications,
which include water treatment, wastewater treatment and water reticulation. The Water Industry Group (WIG) of
Connexis made up of representatives from key stakeholders (e.g. Water New Zealand, Water Industry Operators

Group), and key clients (e.g. Watercare, Downer, City Care).

DWA'’s are the Drinking Water Assessors employed by the DHB on behalf of the Ministry of Health (MoH), they
are responsible for gathering and auditing monitoring and compliance data from water suppliers and reporting to
MoH.

Registered Training Providers are a range of private or public entities approved by NZQA.

Water New Zealand is a non-profit New Zealand organisation with 1500 members that supports the three waters
(drinking water, waste and storm waters.) with technical guidance documents, education and submissions on
behalf of the three waters. The expertise and experience of Water New Zealand's membership is harnessed
through an interlocking framework of Special Interest Groups (SIGSs).

WIOG (Water Industry Operations Group) is an Incorporated Group set up by a committed group of Water and
Wastewater Industry Operations Professionals, for all Water and Wastewater Professionals and other involved

individuals and organisations.

WIPA Water Industry Professionals Association is a Continuing Professional Development scheme which was
jointly established by the Water Industry Operators Group and Water New Zealand, and is supported through a
Service Level Agreement by Connexis (the infrastructure industry training ITO).

Proposed New Zealand Operator Certification Scheme 25



Water New Zealand — Draft for Consultation 5 July 2017

Connexis

Employers

Training
Providers

Figure 5: Operation Certification Stakeholder Relationship Schematic

Proposed New Zealand Operator Certification Scheme

26



Water New Zealand — Draft for Consultation 5 July 2017

12 Appendix B — International Certification Systems

Water Industry training certification requirements are well defined in the USA and Australia. The requirements
vary from State to State in USA. It is worth noting that the populations of some States greatly exceed to the total
New Zealand population. The population residing in each State of USA and Australia is presented below.
However, as most systems are tiered based on the population served by the treatment plant large States’ (such
as California) are still relevant exemplars to the New Zealand certification. A range of State populations are
presented as a sample of the USA system.

45

40

35
= 30
o
E 25
c
o
T 20
=]
o
g 15

10

5 | IIIIIIIIII

| NI ————— e

Q €> (o} > @ W 9 N @ 0 3 9
,\\ L5 S ® f NS @b\\\fo 0@@@ R i & S

<<\O ,b\ BQ) 2% <‘/ @6 & \O ’b (\ (0 $®° RS ‘0« S Q\{b @ (\Q'b ?\ .S

P & T’ Y & Q&o 0’\/4@ NECRORAN SOSREORS
& ey R W S &
RS & POy P DS 2 <%
> N &
S o N
e N

Figure 6: Population of USA and Australian States compared to New Zealand

12.1 State of California, USA (Large Size State Example) — Water

12.1.1 Classification of Systems

Broadly the larger and more complex the system the more the training and qualifications are required to operate

them. The following tiers quantify the system complexity.

e Treatment Systems are classified as T1-T5 according to a point system (Water Boards California, 2001).
The following is a list of factors which drive the points higher:

o Flow rate: systems with higher flows achieve a linearly higher score up to 95ML/d where a
maximum score is reached (note: approx. equal to a maximum points achieved at a population
served of around 380,000 people assuming 200L/person/day)

o Raw water source: surface waters increase score relative to groundwater

o Raw water coliform count: higher median counts increase score up to a maximum score at
median Coliform counts greater than 10,000 per 100 mL

o Maximum influent turbidity sustained for at least one hour (from on-line turbidimeter or as a

grab sample): high counts increase score up to a maximum at 100NTU

Proposed New Zealand Operator Certification Scheme 27



Water New Zealand — Draft for Consultation

5 July 2017

o Chemical contaminants: similar to New Zealand Drinking Water Standards Maximum Allowable

Values there are limits for organic and inorganic chemical contaminants such as Influent Water

Nitrate and Nitrite as well as radioactive compounds. Higher contamination compared to the

allowable value increases score

o Filtration treatment: if the treatment plant contains filtration (where conventional, direct, or inline

and diatomaceous earth filtration types are weighted more heavily than membrane or cartridge

filtration) this increases the score, additionally if treatment contains backwash recycles this

increases its score

o Disinfection treatment: each of ozone, chlorine/chloramine, chlorine dioxide, or other oxidants

increases the score, UV also increases the score but to a lesser extent

Distribution systems are classified as D1 to D5 by population served. The population categories are:

o D1:=1,000

o D2:1,001 - 10,000

o D3:10,001 - 50,000
o D4:50,001 - 5 million
o D5:>5million

12.1.2 Certification Requirements

Certification requirements are presented below (abridged) as per Water Boards California (2016). The years’ of

site experience requirement can be reduced with relevant practical tertiary qualifications or with experience as a

wastewater operator.

Table 17: California Water Treatment Operator Certification Requirements

Tier Academic Exam Theory Years’ site experience
gualifications Required Training Hours
T1 High school diploma (or | T1 exam None None
+1 extra year as an
T2 operator experience) T2 exam 1 x 36 hr course | None
T3 High school diploma T3 exam 2x36 hrcourse | 1year T2 +
1 extra year or relevant degree
T4 T3 certification required | T4 exam 3x36 hrcourse | 1year T3 +
3 extra years or relevant degree
T5 T4 certification required | T5 exam 4 x 36 hr course | 2years T4 +

3 extra years or relevant degree

12.1.3 Certification Renewal & Continuing Professional Development (CPD) requirements

Certification must be renewed every 3 years. Contact Hour requirements for the three year interval for each

certification tier are as follows:

D1, T1: 12 hours
D2, T2: 16 hours
D3, T3: 24 hours
D4, T4: 36 hours
D5, T5: 36 hours

Proposed New Zealand Operator Certification Scheme

28



Water New Zealand — Draft for Consultation

5 July 2017

No more than 25% of the contact hours can be met from relevant safety training.

12.2 State of California, USA (Large Size State Example) — Wastewater

12.2.1 Classification of Systems

There are five levels of operator certification (Grades | — V). Operators can also be registered as Operator-in-

Training.
Tier Years’ site experience Design Flow (Million Gallons/d)
T1 Primary <1
Modified Treatment Pond All
T2 Primary 1-5
Biofiltration <1
Modified Treatment Pond All
T3 Primary 5-20
Biofiltration 1-10
Activated Sludge <5
Sequencing Batch Reactor <1
Tertiary <1
T4 Primary >20
Biofiltration 10-30
Activated Sludge 5-20
Sequencing Batch Reactor 1-10
Tertiary 1-10
T5 Biofiltration >30
Activated Sludge >20
Sequencing Batch Reactor >10
Tertiary >10

12.2.2 Certification Qualification Requirements

When a new operator enters the force they must clock the 1,800 hours (or one year) of Operator-In-Training
(OIT) experience. Grade Il through Grade V OIT certificate applicants must have passed an examination at that
grade level or higher and the applicant’s examination results must not have expired (examination results are valid
for four years based on the date listed on the examination pass letter). Requirements for certification as a fully-

fledged operator are as below. Minimum education requirements are a successful high school diploma.

The Water Board does not specify how many operators must be employed at each grade; however, the Chief
Operator’s certification grade level must be equal to or higher than the WWTP’s classification.

Proposed New Zealand Operator Certification Scheme 29



Water New Zealand — Draft for Consultation 5 July 2017

Table 18: California Wastewater Experience Requirements

Tier Years’ site experience
T1 1 year full time

T2 1-2 years full time

T3 1-4 years full time

T4 2-6 years full time

T5 4-10 years full time

Note: Amount of experience required depends on level of experience (i.e. any years’ experience at lower grade plants counts
for less at a higher grade) and education (i.e. Bachelors or higher degrees or Engineering Degrees approximately halve the
experience requirement)

12.2.3 Certification Renewal & CPD requirements

Once certified operators go onto a public register alongside the tier of plant they are certified to run. The re-
application document for renewal does not include CPD requirements. Certificates are valid for two years.

12.3 State of Illinois, USA (Medium Size State Example) - Water

12.3.1 Classification of Systems

CWSs are classified as Class A, B, C, or D, according to source water and complexity of treatment:
e Class D: Distribution, storage, pumping
e Class C: Ground water that utilize chemical feed only
e Class B: Ground water that includes filtration, aeration and filtration or ion exchange

e Class A: Surface water or ground water under the direct influence (GWUDI) that include coagulation,

lime softening or sedimentation

12.3.2 Certification Qualification Requirements
Applicants must have a high school degree, pass an exam with a minimum score of 70 percent for a specific

class of system, and meet the following experience requirements:

e Class D: At least 6 months of experience or training
e Class C: At least 1 year of experience or training

e Class A and B: At least 3 years of experience or training

12.3.3 Certification Renewal & CPD requirements

Certificates must be renewed every 3 years.

e Class C and D operators must accumulate 15 hours of training.
e Class A and B operators are required to accumulate 30 hours of drinking water-related training within

this period.

Proposed New Zealand Operator Certification Scheme 30



Water New Zealand — Draft for Consultation 5 July 2017

12.4 State of lllinois, USA (Medium Size State Example) - Wastewater

12.4.1 Classification of Systems

Wastewater treatment facilities are classified as either domestic or industrial facilities. Municipal wastewater

treatment facilities are classified in one of four groups as follows:

e Group 4 - Lagoon treatment systems. Group 4 facilities require a wastewater operator certified at the
Class 4 or higher level (Class 3, Class 2, or Classl).

e Group 3 - Fixed film processes and Imhoff tank systems with a design average flow (DAF) of less than
1.0 MGD, and all primary treatment systems. Group 3 facilities require a wastewater operator certified at
the Class 3 or higher level (Class 2, or Classl).

e Group 2 - Activated sludge systems with a design average flow (DAF) of less than 1.0 MGD. Group 2
facilities require a wastewater operator certified at the Class 2 or higher level (Classl).

e Group 1 - All domestic wastewater treatment systems 1.0 MGD DAF or more, excluding lagoon systems
and primary treatment systems. Group 1 facilities require a wastewater operator certified at the Class 1

level.

Group K Industrial wastewater treatment facilities require Class K certified wastewater operators. Group K
facilities shall consist of industrial wastewater treatment works, pre-treatment works, domestic wastewater

treatment works owned and operated by industries, and spray irrigation that is collected and discharged.

12.4.2 Certification Qualification Requirements

One must obtain a score of 70 on a certification examination after meeting the class based certification

requirements as follows:

e Class 4: 1 year wastewater operating experience and high school education or equivalent
e Class 3: 3 years wastewater operating experience and high school education or equivalent
e Class 2: 6 years wastewater operating experience and high school education or equivalent
e Class 1: 8 years wastewater operating experience and high school education or equivalent
e Class K: Active supervision and/or operation of an industrial wastewater treatment facility

e  Operator-In-Training Basic: 3 months wastewater operating experience or 1 wastewater course
Substitutions are as follows:

e Class 3, Class 2, and Class 1 certification levels, up to 50% of the total requirement may be combined
credit received for completed wastewater courses, college credits, and related collection system or
public water supply operating experience.

e The Class 4 level receives 3 months substitution credit for a high school diploma or GED, and up to 6

months credit for wastewater courses.

12.4.3 Certification Renewal & CPD requirements

There is no renewal requirement for wastewater operator certificates in lllinois at the present time. Currently, a
wastewater operator certificate has no expiration date. There are two ways a certified operator may become
uncertified. One is that an operator may voluntarily return his certification to the Operator Certification Unit. The
other is that the Agency may revoke an operator’s certificate due to improper actions performed by the operator
in the course of operating a wastewater treatment facility. It should be noted that although there is no renewal

Proposed New Zealand Operator Certification Scheme 31



Water New Zealand — Draft for Consultation 5 July 2017

requirement for wastewater certificates at the present time, this does not preclude the institution of wastewater

certificate renewal at some point in the future.

12.5 Kansas (Small Size State Example) - Water

12.5.1 Classification of Systems

Systems are classified based on source, population, and complexity of treatment, as follows:

e Small System: Distribution system only or chlorination of ground water (<501)

e Class I: Chlorination of ground water (501 - 1,500 people served) or treatment of ground water (<501
people served)

e Class lI: Chlorination of ground water (1,501 - 5,000 people served), treatment of ground water (501 -
2,500 people served) or treatment of surface water (<2,501 people served)

e Class llIl: Chlorination of ground water (5,001 - 20,000 people served), treatment of ground water or
surface water (2,501 - 10,000 people served)

e Class IV: Chlorination of ground water (>20,000 people served), treatment of ground or surface water
(>10,000 people served)

12.5.2 Certification Qualification Requirements

All operators must accrue points based on education, experience, and training for each system class: